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FCCID SWX-E7
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Equipment Under Test E7

Test Report Serial Number | TR9073_02

Date of Test 26 April 2024
Report Issue Date 30 September 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
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25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
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Revision History
Revision Description Date
01 Original Report Release 24 June 2024
02 Adjusted PSD limits to account for direction gain | 30 September 2024
greater than 6dBi.
1 2.4 WiFi
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

RF output power 2412.000 24.0 20.000000 | PASS

Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS

Power Spectral Density 2412.000 24.0 20.000000 | PASS

Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS

Tx Spurious Emission 2412.000 24.0 20.000000 | PASS

Power Spectral Density 2417.000 24.0 20.000000 | PASS

Power Spectral Density 2422.000 24.0 20.000000 | PASS

Power Spectral Density 2427.000 24.0 20.000000 | PASS

Power Spectral Density 2432.000 24.0 20.000000 | PASS

Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS

Power Spectral Density 2437.000 24.0 20.000000 | PASS

Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS

Tx Spurious Emission 2437.000 24.0 20.000000 | PASS

Power Spectral Density 2442.000 24.0 20.000000 | PASS

Power Spectral Density 2447.000 24.0 20.000000 | PASS

Power Spectral Density 2452.000 24.0 20.000000 | PASS

Power Spectral Density 2457.000 24.0 20.000000 | PASS

Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS

Power Spectral Density 2462.000 24.0 20.000000 | PASS

Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS

Tx Spurious Emission 2462.000 24.0 20.000000 | PASS

Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS

Power Spectral Density 2422.000 24.0 40.000000 | PASS

Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS

Tx Spurious Emission 2422.000 24.0 40.000000 | PASS

Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS

Power Spectral Density 2437.000 24.0 40.000000 | PASS

Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS

Tx Spurious Emission 2437.000 24.0 40.000000 | PASS

Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS

Power Spectral Density 2452.000 24.0 40.000000 | PASS

Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS

Tx Spurious Emission 2452.000 24.0 40.000000 | PASS
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RF output power (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 24.7 30.0 24.7 99.708 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ys 1.000 ps

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 12.650000 0.500000 2405.675000 2418.325000
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 11.7 | PASS
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Spectrum I

(=)

Ref Level -5.00 dém
Att 15 de
SGL Count 100/100

@ RBW 100 kHz
SWT 56,8 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Max

-10 dBm
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-20 dBm:

-30 dBm

-40 dBm

WUL/\N

800 pts

-60 dBm

=70 dBm

-80 dBm

-90 dBm

-100 dBm

CF 2.412 GHz

)i
Date R.2024 240
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level -5.000 dBm -5.000 dBm
Attenuation 15.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Span 40.0 MHz
.

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.529750 -7.916 5.99 | PASS

Ports
Port State
1 | used
2 | used
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\7,

Power Spectral Density

Level in dBm

2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MH2z)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 19.000000 2402.450000 2421.450000
DUT Frequency Result
(MHz)
2412.000000 | PASS
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99 %2 Bandwidth
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Frequency in MHz
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Spectrum I [ua
Ref Level -5.00 dBm @ RBW 200 kHz
Att 15dE  SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
.10 dBm NW'W o WV"'\
-20 dem / \
-30 dBm M \J{\
-40 dem W"U \Ww
L aery
-60 dBm
-70 dBm
-80 dBm
-90 dBm
-100 dBm
CF 2.412 GHz 400 pts Span 40.0 MHz
i J GHRNNREND wa
Dat APR.2024 1 9
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level -5.000 dBm -5.000 dBm
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Attenuation 15.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.775000 -17.0 6.4 -10.7
2399.825000 -17.4 6.8 -10.7
2399.675000 -17.6 6.9 -10.7
2399.725000 -17.7 7.0 -10.7
2399.925000 -17.9 7.2 -10.7
2399.975000 -18.1 7.4 -10.7
2399.875000 -18.3 7.7 -10.7
2399.325000 -18.9 8.2 -10.7
2399.575000 -18.9 8.2 -10.7
2399.525000 -18.9 8.3 -10.7
2399.625000 -19.0 8.3 -10.7
2399.375000 -19.0 8.3 -10.7
2399.475000 -19.9 9.2 -10.7
2399.425000 -19.9 9.3 -10.7
2399.275000 -20.5 9.9 -10.7
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Spurious

20+

Level in dBm

5060

aoaam 200 30040®00 8001G 2G 3G 4GHGE 810G 206G

30M

Frequency in Hz
Limit e Threshold Sum Level X Critical X Final Critical

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ys AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2417 MHz; 24.000 dBm; 20 MHz)

Result
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DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2417.000000 2416.526750 -7.820 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
e
o
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2402 2405 2410 2415 2420 2425 2430 2432
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 FSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.40200 GHz 2.40200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
Power Spectral Density (2422 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2421.685750 | -7.020 5.99 | PASS
TR9073_E7_FCC_15.247 WiFi_Annex_02 Page 9 of 39

PROPRIETARY



427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

Ports
Port State
1 | used
2 | used
Power Spectral Density
1
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2407 2410 2415 2420 2425 2430 2435 2437
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.43700 GHz 2.43700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFET AUTO
Preamp off off
Power Spectral Density (2427 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2427.000000 2427.387750 | -6.200 5.99 | PASS
Ports
| Port | State |
1 | used
2 | used
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Power Spectral Density

Level in dBm

2412 2415 2420 2425 2430 2435 2440 2442
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 FSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2432 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2432.000000 2432.387750 | -5.278 5.99 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Density

Level in dBm

2417 2420 2425 2430 2435 2440 2445 2447
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.44700 GHz 2.44700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.500000 0.500000 2428.225000 2442.725000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 11.9 | PASS
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6 dB Bandwidth

ot

Level in dBm

2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz

Bandwidth
S [=::3
Spectrum I &
Ref Level 5.00 dBm @ RBW 100 kHz

o Att 25de  SWT 56.8 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

0 dBm MM

-10 dem WM MM L bt

i s Cid 1
-20 dBm /

-30 dem M/J/ \'\mﬂ\
-40 dBm =

-50 dBm:

-60 dBm:

-70 dBm:

-80 dBm

-90 dBm

CF 2.437 GHz 800 pts

Jj J GRRRRRERD W

Span 40.0 MHz
]

Date: 25.APR.2024 22:07:47

Power Spectral Density (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.390750 | -5.725 5.99 | PASS
Ports
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Port State
1 | used
2 | used
Power Spectral Density
10T
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2422 2425 2430 2435 2440 2445 2450 2452
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Limnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFET AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.800000 2427.550000 2446.350000
DUT Frequency Result
(MHz)
2437.000000 | PASS
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99 %2 Bandwidth

20T
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2417 2420 2425 2430 2435 2440 2445 2450 24552457
Frequency in MHz
Bandwidth
Spectrum I [ua
Ref Level 5.00 dBm @ RBW 200 kHz
o Att 25dB  SWT 28.5 ys @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dem MJ il
-10 dBm }[\[\F \&W/\V\\
-20 dem /h,r “‘\
-30 dBm
-40 dBm \)\”uv t
b irad| WA A AN IRy
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
CF 2.437 GHz 400 pts Span 40.0 MHz
i J GHRNNREND wa
Dat APR.2024 2:08 &
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz

Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 5.000 dBm -5.000 dBm
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Attenuation 25.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
25090.601270 -24.9 16.1 -8.8
24762.115426 -25.1 16.3 -8.8
17813.206829 -25.4 16.6 -8.8
25546.954087 -25.4 16.6 -8.8
23700.231657 -25.5 16.7 -8.8
25547.688955 -25.6 16.8 -8.8
25937.903683 -25.6 16.8 -8.8
24774.608176 -25.7 16.8 -8.8
24526.222907 -25.7 16.8 -8.8
25358.827966 -25.7 16.8 -8.8
19410.809123 -25.7 16.9 -8.8
24729.781249 -25.7 16.9 -8.8
19784.121895 -25.8 17.0 -8.8
23720.073084 -25.8 17.0 -8.8
17815.411432 -25.9 17.0 -8.8
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Spurious

Level in dBm

5060 SO00k 200 30040®00 8001G 2G 3G 4GHGE 810G 206G

30M

Frequency in Hz
Limit e Threshold Sum Level X Critical X Final Critical

Power Spectral Density (2442 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2442.000000 2442.309750 | -5.717 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
10¢
IS
m
©
£
o
>
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! } } } } } } } } } |
2427 2430 2435 2440 2445 2455 2457
Frequency in MHz
Connector 1 Connector 2 Sum Level PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.42700 GHz 2.42700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
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Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2447 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2447.000000 2447.389250 | -6.992 5.99 | PASS

Ports
Port State
1 | used
2 | used
Power Spectral Density
10¢
1
o
©
£
o
>
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-
2432 2435 2440 2445 2450 2455 2460 2462
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.43200 GHz 2.43200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
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Attenuation 40.000 dB AUTO

Detector RMS RMS

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power

Sweeptype FFT AUTO

Preamp off off

Power Spectral Density (2452 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2451.766750 | -6.928 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
10¢
1
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2437 2440 2445 2450 2455 2460 2465 2467
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.43700 GHz 2.43700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
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427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

| Preamp | off | off |

Power Spectral Density (2457 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2457.000000 2457.623250 | -7.124 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
1
o
©
£
o
>
(]
-
-! t t t t t t t t t t t t |
2442 2445 2450 2455 2460 2465 2470 2472
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.47200 GHz 2.47200 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.000000 0.500000 2452.475000 2471.475000
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 7.7 | PASS
6 dB Bandwidth
107
ol MMMNWH’WWMW

e -107
us) 1
©
c 2071
< 1
8 301

_40__

T 19.000MHz
_50__
2442 2445 2450 2455 2460 2465 2470 247h 24802482
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | mA-‘[

Ref Level -5.00 dém @ RBW 100 kHz

Att 15de  SWT 56.8 ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

-10 dBm fwl - Wwww«f'\ Mol

N, !
% i

-40 dBm

Lo

-70 dBm:

-80 dBm

-90 dBm:

-100 dBm

CF 2.462 GHz 800 pts Span 40.0 MHz
A

1 ] T

Date: 25.APR.2024 22:18:24

Power Spectral Density (2462 MHz; 24.000 dBm; 20 MHz)

Result

DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max
(dBm)
2462.000000 2461.765250 -8.477 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
e
m
©
k=
o
>
(]
-
-! } } } } } } } } } } } } |
2447 2450 2455 2460 2465 2470 2475 2477
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
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UNIFIED
COMPLIANCE

\7,

427 West 12800 South, Draper, UT 84020

LABORATORY
Measurement

Setting Instrument Value Target Value
Start Freguency 2.44700 GHz 2.44700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

39 %2 Bandwicth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.000000 2452.450000 2471.450000
DUT Frequency Result
(MHz)
2462.000000 | PASS

161
T ”VV\AM/VJWM
D_-
5 101
© i
= o]
S
>
3 304
-407 19,000MHz
_50__
2442 2445 2450 2455 2460 2465 2470 2475 24802482
Frequency in MHz
Bandwidth
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\7,

UNIFIED

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I

(=)

Att
SGL Count 100/100

Ref Level -5.00 dém
15 de

SWT 28.5 ps

@ RBW 200 kHz

@ VBW

1 MHz

Mode Auto FFT

® 1Pk Max

-10 dBm

PR

(AN

VW, o]

-20 dBm:

-30 dBm

-40 dBm

-50 dBm

-70 dBm:

-80 dBm

-90 dBm:

-100 dBm

CF 2.462 GHz

Span 40.0 MHz

N

400 pts

Date: 25.APR.2024

22:19:19

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
25047.244078 -24.7 13.4 -11.3
25435.254203 -25.2 13.9 -11.3
25993.753625 -25.5 14.2 -11.3
25887.197814 -25.5 14.3 -11.3
25574.879058 -25.6 14.3 -11.3
19089.671956 -25.7 14.4 -11.3
19340.996695 -25.7 14.5 -11.3
25923.206329 -25.7 14.5 -11.3
25388.222673 -25.8 145 -11.3
19464.454462 -25.8 14.5 -11.3
25222.877449 -25.8 14.6 -11.3
25334.577334 -25.9 14.6 -11.3
25156.004492 -25.9 14.6 -11.3
25085.457197 -25.9 14.6 -11.3
25142.776874 -25.9 14.6 -11.3

TR9073_E7 _FCC_

15.247_WiFi_Annex_02
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427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
20T

D +4

S
m
©
K=
©
>
Q
-

30M

200 30040®00 8001G

2G 3G 4GHGE 810G

206G

5060 BOI00OM
Frequency in Hz
Lirmit R Threshold Sum Level X Critical Final Critical

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.600000 0.500000 2403.025000 2439.625000
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 5.0 | PASS
TR9073_E7_FCC_15.247_WiFi_Annex_02 Page 25 of 39

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

6 dB Bandwidth

107
ot MMMM*‘ML(WW&WWW
c -10T1
Jus} 1
©
c 2071
T 1
o -307
_40__
ol B0z |
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Spectrum I [ua
Ref Level -5.00 dBm @ RBW 100 kHz
Att 15de  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
-10 dBm:
-20 dBm:
-30 dem H \
-40 dBm "'MJI \W‘M‘
-50 dBnmy f'}f \v‘
-70 dBm:
-80 dBm
-90 dBm:
-100 dBm
CF 2.422 GHz 1600 pts Span 80.0 MHz
J1 J CANNEEED wa
Date: 25.APR.2024 22:21:40
Power Spectral Density (2422 MHz; 24.000 dBm; 40 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2422.468735 | -11.021 5.99 | PASS
Ports
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WI UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Port State
1 | used
2 | used
Power Spectral Density
107
D -
1
o
©
k=
o
>
(]
)
! } } } } } } } } } } } +—
2392 2400 2410 2420 2430 2440 2452
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Limnit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.45200 GHz 2.45200 GHz
Span 60.000 MHz 60.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 32001 ~ 40000
Sweeptime 8.849 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFET AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MH2z)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 37.500000 2403.125000 2440.625000
DUT Frequency Result
(MHz)
2422.000000 | PASS

TR9073_E7_FCC_15.247_WiFi_Annex_02
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %2 Bandwidth

151
T WM
D_-
% 1
D -101
£ T
o -207
>
[ 1
-30+
0} T |
2382 23490 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
Spectrum I [DA?J

Ref Level -5.00 dBm
Att

@ RBW 500 kHz

15de  SWT 189 ps @ VBW 2MHz Mode Auto FFT

SGL Count 100/100

@ 1Pk Max

-10 dBm
20 dBm
-30 dBm
-40 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm

-100 dBm

j)V

CF 2.422 GHz

320 pts Span 80.0 MHz
1

1

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
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UNIFIED

\7,

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.475000 -17.2 2.7 -14.5
2399.925000 -17.2 2.7 -14.5
2399.525000 -17.4 2.9 -14.5
2399.175000 -17.5 3.0 -14.5
2399.975000 -17.6 3.1 -14.5
2399.775000 -17.7 3.2 -14.5
2399.825000 -17.8 3.3 -14.5
2399.575000 -17.8 3.4 -14.5
2399.225000 -17.9 3.4 -14.5
2399.425000 -17.9 3.4 -14.5
2399.625000 -18.1 3.6 -14.5
2399.875000 -18.1 3.6 -14.5
2399.725000 -18.3 3.8 -14.5
2399.675000 -18.4 3.9 -14.5
2399.125000 -18.7 4.2 -14.5

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

ra
[}
1
1

Spurious

Level in dBm

30M  BOBD

a0 00w

200 30040300

2G 3G 4GHGH

80N G 810G 20REG
Frequency in Hz
Lirmnit e Threshold Sum Level X Critical Final Critical
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 24.650000 0.500000 2418.125000 2442.775000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 8.9 | PASS
6 dB Bandwidth
167
"] W
S
us)
©
£
©
>
Q
-
24 FE0MHz
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | mA-‘[

Ref Level 5.00 dBm @ RBW 100 kHz
o Att 25de  SWT 94.7 ys @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dBm
-10 dem AL v ‘.,«AJW WW
-20 dBm: ) W"l\
-30 dBm f

J "
-50 gBm—t} iy www LWUWMJV

-60 dBm:

-70 dBm

-80 dBm

-90 dBm

CF 2.437 GHz 1600 pts Span 80.0 MHz
A

1 ] T

Date: 25.APR.2024 22:28:11

Power Spectral Density (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2437.778101 | -10.136 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
10¢
D -
=
m
©
£
o
>
(]
-
2407 2420 2430 2440 2450 2460 2467
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit L 2 PSD
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Freguency 2.40700 GHz 2.40700 GHz
Stop Frequency 2.46700 GHz 2.46700 GHz
Span 60.000 MHz 60.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 32001 ~ 40000
Sweeptime 8.849 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 37.750000 2417.875000 2455.625000
DUT Frequency Result
(MHz)
2437.000000 | PASS

Level in dBm

39 %2 Bandwicth

2410

2420

2430

2440 2450 2460

2470 2477

Frequency in MHz

Bandwidth
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WI UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I EAR

Ref Level 5.00 dBm @ RBW 500 kHz

o Att 25de  SWT 189 pus @ VBW 2MHz Mode Auto FFT
SGL Count 100/100
® 1Pk Max

0 dBm A AN

o \-\“\’"\
N LW S
-10 dem {\/\J \/\\

| \
B \

-40 dBm r/v\‘/ L \M\MW\_W

-5 dem

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.437 GHz 320 pts Span 80.0 MH2

)i ) GRNREREND Wo
Date: 25.APR.2024 22:29:28
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 ps AUTO
Reference Level 5.000 dBm -5.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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UNIFIED
COMPLIANCE
LABORATORY

\7,

Pre Measurements

427 West 12800 South, Draper, UT 84020

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
25075.169049 -24.7 10.7 -13.9
25348.539819 -25.0 11.0 -13.9
25164.822904 -25.1 11.2 -13.9
24778.282515 -25.3 11.4 -13.9
25352.214157 -25.3 11.4 -13.9
25132.488727 -25.3 11.4 -13.9
25050.918417 -25.5 11.6 -13.9
25133.223595 -25.5 11.6 -13.9
25178.785390 -25.5 11.6 -13.9
24809.881824 -25.6 11.6 -13.9
25541.075146 -25.8 11.8 -13.9
24426.280905 -25.8 11.9 -13.9
25045.039475 -25.8 11.9 -13.9
25127.344653 -25.8 11.9 -13.9
25482.285733 -25.8 11.9 -13.9

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious

Level in dBm

30M 5O

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

60 SO00M

Threshold

6 dB Bandwidth

200 30040®00

80N G
Frequency in Hz

Sum Level

2G

X Critical

Final Critical

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.300000 0.500000 2432.925000 2469.225000

TR9073_E7_FCC_15.247_WiFi_Annex_02

PROPRIETARY

Page 34 of 39




UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

6 dB Bandwidth

WMM%M

DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 2.9 | PASS

5 _

D +4

_‘I D--

£ 1
s}
o
£
°©
>
Q
-

2412

Bandwidth

Spectrum |

Ref Level -5.00 dBm
Att
SGL Count 100/100

2420 2430

2440

2450 2460 2470 2480 2492
Frequency in MHz

@ RBW 100 kHz

15dB  SWT 94.7 s @ VBW 300kHz Mode Auto FFT

@ 1Pk Max

-10 dBm

-20 dem:

-30 dBm

-40 dem
50 dem MFN!
|

-70 dBm:

-80 dBm

-90 dBm:

-100 dBm

CF 2.452 GHz

1600 pts Span 80.0 MHz

)

ann e

Date: 25.AP

R.2024 22:31

144

Power Spectral Density (2452 MHz; 24.000 dBm; 40 MHz)

Result
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UNIFIED

COMPLIANCE
% LT 427 West 12800 South, Draper, UT 84020
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2452.783726 -12.072 5.99 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
10«
u -
e
o
©
£
3
>
(]
-
T t t t t t t t t t t +—
2422 2430 2440 2450 2460 2470 2482
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 FSD
Measurement
Setting Instrument Value Target Value
Start Frequency 2.42200 GHz 2.42200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 60.000 MHz 60.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 32001 ~ 40000
Sweeptime 8.849 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 37.750000 2433.125000 2470.875000

TR9073_E7_FCC_15.247_WiFi_Annex_02
PROPRIETARY

Page 36 of 39




UNIFIED
Wj COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Result
(MHz)

2452.000000 | PASS

99 % Bandwidth

161
7 M%
£
o
©
£
o
>
(]
-
2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz
Bandwidth

Spectrum | @

Ref Level -5.00 dBm & RBW 500 kHz

Att 15dB  SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT

SGL Count 100/100

@ 1Pk Max

~ i
-10 dBm o ST

e ] \
7 X

-40 dBm

-50 dBm:
v e

-60 dBm

-70 dBm;

-80 dBm

-90 dBm:

-100 dBm

CF 2.452 GHz 320 pts Span 80.0 MHz

N ‘ anm e

Date: 25.APR.2024 22:33:30

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency ‘ Result ‘
(MHz)
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LABORATORY

\7,

427 West 12800 South, Draper, UT 84020

\ 2452.000000 | PASS |

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
25106.768359 -24.8 8.9 -15.8
25097.215079 -24.9 9.0 -15.8
25774.028194 -24.9 9.1 -15.8
25107.503226 -25.0 9.1 -15.8
25750.512429 -25.2 9.3 -15.8
25831.347872 -25.3 9.4 -15.8
19427.711079 -25.4 9.5 -15.8
25116.321638 -25.4 9.6 -15.8
24435.834185 -25.4 9.6 -15.8
25726.261797 -25.4 9.6 -15.8
25088.396667 -25.5 9.7 -15.8
25108.238094 -25.5 9.7 -15.8
24686.424057 -25.6 9.7 -15.8
25774.763062 -25.6 9.8 -15.8
25554.302764 -25.7 9.8 -15.8

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
161
D -+
S 4
m
©
£ -20T
©
> +
(]
-
30M  G0B0D SOI00OM 200 30040®0O0 801G 2G 3G 4GHGE 810G 206G
Frequency in Hz
Lirnit R Threshold Sum Level X Critical X Final Critical
TR9073_E7_FCC_15.247_ WiFi_Annex_02 Page 38 of 39

PROPRIETARY



WI UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report -
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